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‘Date: 26.06.2015

TEST REPORT ON ACCESS FLOORING SYSTEM

Date of test

Tests Conducted
Sample Identification*
Product Model No.*
Product code No.*
Equipment used

15.05.2015

Uniformly Distributed Load Test

Chip Board Edge Banding (Top Vitrified /Bottom GI)
“UNITILE UCB V/G HG 35 600600 100 EB K6301”
“UNITILE UCB V/G HG 35 600600 100 EB K6301”
U.T.M (Load Cell, Sr. No. 4000432, Maximum

Capacity 4 Ton, Calibration date: 03.04.2015, Due

Date: 03.04.2016 & Digital Dial Indicator, Sr. No. 030948
Calibration Date: 10.03.2015, Due Date: 09.03.2016)

Panel size (Nominal) 600 mm x 600 mm
Core Thickness 35 mm
Thickness /Gross weight of Panel 47 mm/ 17.240 kg.
Density of Particle Board 630.00 — 730.00 kg. /m
Test Method PAS MOB PF2 PS Clause T10.00
Test Witnessed by Umesh S — Civil-Aid Technoclinic Pvt. Ltd
TESTRESULTS
Uniformly Distributed Load Test
Sample Reference | UNITILE UCB V/G HG 35 600600 100 EB K6301 MOB Clause T10:00
Requirements
Test Load (kg/m?) 1377.00 -
Test Height in (mm) FFH 300 mm -
2nd 3rd
Location Of Indenter IstEdge Edge SERtEr Edge 4ticEdge -
Bottom Deflection In mm
23 hours 2.10 219 | 2.09 2.12 2.18 1/250 of the span or
2.5mm whichever is
24 hours 2.11 220 | 208 | 211 2.17 b T
Stability 0.01 0.01 0.01 0.01 0.01 Maximum 0.02mm
2 Fimnatiniie 010 | 012 | 007 | 009 | 0.2 Maximum 0.25mm
load was removed

NI

RadHakriclna
Manuager - Lap

Civil-Aid Technoclinic Pvt. Lid.

(A Bureau Veritas f::;J‘OHI."-' Company)

43, 45, 46 & 47, Pete Chennappa Tnds, Estate
Ground & 1st Floor, 1st Main, Magadi Road
Kamakshipalva, Bangalore - 560 079. India
Te.: +91 80 23011800 Fax: +91 80 26716833

Regd. Off.: Marwah Centre, 6th Floor

K. Marwzh Marg, Andheri (E), Mumbai - 72
Tel.: +91 22 66956300 Fax: +91 22 66956309
bangalore.lab@in.bureauveritas.com
www.civilaid.com

CIN: U28120MH1997PTC260040

Bangalore

Chennai  (Off/
Cochin %
Hyderabad
Hyderabad
Mangalore (Off/Lab) Tel.: +91 824 2213571

(Off) Tel.: +91 80 39950500
Lab) Tel.: +91 44 31924060
ab) Tel.: +91 484 2108800
(Off) Tel.: +91 40 66824582
(Lab) Tel: +91 40 64584582
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Ref:CIVILAID:spl:4/1 652/2015 (2) ‘Date: 26.06.2015
Test Order dated: 17.04.2015

TEST UNDER PROGRESS

UNITILE UCB V/G HG 35 600600 100 EB K6301

* As furnished by the customer

The results relate only to the items tested.
Report shall not be reproduced, except in full w

T

2; ithout the written approval of the lab.
3. Any correction invalidates this report.

4.

Note:

K60301 is Shade code of the Vitrified top finish it May change As Per customer requirement.

for CIVIL AID TECHNOCLINIC PVT. LTD.

Ra‘é?‘%i(rish;a

Manager - Lab




